

TiTAN

Certificate No:

JRC13N1329

This is to certify that the nominated size and quality of the following TITAN Grade 80 product has been inspected tested to comply with AS2321 with following results.

TEST CERTIFICATE

Description/Size:

Grade 80 Black Oxide Lifting Chain 13mm

WLL:

5.30T

Part Number:

CG8B-13

Markings:

TITAN - R8 - 1329

Other Traceability Ref No:

RUD-130831AMG

Date:

7/1/2014

Proof Load:

133.00K/N

Actual BL Result:

225.00K/N

Elongation:

22.2%

CHEMICAL COMPOSITION

C	Si	Mn	P	S	Cr	Ni
0.20	0.22	1.06	0.014	0.008	0.48	0.44

Authorised Signatory:

Pen-Cheng Ouan

Manufactured and inspected for and on behalf of:



42 Clements Avenue
Bundoora Victoria 3072 Australia
Phone + 61 3 94667840
Fax: + 61 3 94667743